
HAL Id: tel-03828438
https://theses.hal.science/tel-03828438

Submitted on 25 Oct 2022

HAL is a multi-disciplinary open access
archive for the deposit and dissemination of sci-
entific research documents, whether they are pub-
lished or not. The documents may come from
teaching and research institutions in France or
abroad, or from public or private research centers.

L’archive ouverte pluridisciplinaire HAL, est
destinée au dépôt et à la diffusion de documents
scientifiques de niveau recherche, publiés ou non,
émanant des établissements d’enseignement et de
recherche français ou étrangers, des laboratoires
publics ou privés.

Study of degradation of polymeric filtration membranes
in membrane bioreactors
[...]
studies focused on comprehending the changes in membrane properties due to exposure to 

chemicals often used in cleaning protocols, such as oxidants, bases, and acids. Among them, 

sodium hypochlorite (NaOCl) is the most commonly studied and widely used reagent in 

ultrafiltration processes thanks to its cleaning efficiency and associated low cost; unfortunately, 

NaOCl is also involved in the degradation of polymeric membranes. Polyvinyl difluoride 

(PVDF), a chlorine-resistant polymer, has emerged as one of the most commonly used 

membrane materials for drinking water and wastewater treatment applications [8]. It has a high 

hydrophobic character and is usually mixed with hydrophilic and pore-forming additives, i.e., 

polyvinylpyrrolidone (PVP), polyethylene glycol (PEG), in the manufacturing of ultrafiltration 

membranes. 

Since 2010, at least 22 studies have been published on PVDF membrane ageing. The main 

approach used in these studies was to accelerate ageing by single soaking in a hypochlorite 

solution and to observe the changes in membrane properties [9–22]. Generally, the chlorine 

exposure dose, which is the product (C × t) between chlorine concentration (C) and soaking 

time (t), is used to monitor the ageing process. This parameter allows us to compare the ageing 

effects between bench scale and full scale. Other approaches included filtration of model 

fouling solutions and backwash hypochlorite cycles to include the impact of fouling [23–25]. 

Finally, one study investigated PVDF membrane ageing in full-scale direct filtration facilities 

[26]. 

The main conclusions drawn from these studies are: (i) the current understanding of PVDF 

membrane ageing is mainly based on chemical exposure at bench scale and (ii) contradictions 

can be found regarding permeability, pore size, and fouling reversibility changes with ageing, 

probably because of the differences in ageing conditions, in analytical methods, and in 

membrane type. Regarding these two points, the changes in PVDF membrane properties over 



General introduction  

 

22 

 

time by direct filtration in drinking water production facilities were elucidated in an initial study 

and the findings were later compared with changes observed in ageing of the same membranes 

at bench scale by single soaking and by cycles of model fouling solution filtration/NaOCl 

backwash [25,26]. By applying the same analytical methodology, the authors were able to 

conclude that chemical changes were similar for both scales, but performance differed, which 

means that bench-scale approach can be used only when chemical changes is a concern. 

However, operating conditions in direct filtration and in MBR are substantially different and a 

comprehensive study of changes in membrane properties over time under MBR on-site 

conditions is still lacking. For direct filtration units, filtration cycles may take several hours at 

higher fluxes, i.e., over 30 L.m-2.h-1 (LMH) before backwash, due to a low-charged influent in 

terms of dissolved organic carbon (DOC), i.e., approximately 3.5 mgC/L [27]. For MBR, 

membranes are expected to handle much more charged water (DOC over 100 mgC/L) with 

higher amounts of fouling agents and suspended solids, leading to smaller filtration fluxes (~25 

LMH) and more frequent relaxation/backwash (every 10–90 min) [2]. In addition, there are 

major differences between these applications regarding: (i) membrane structure, since for MBR 

membranes are reinforced by other polymers, (ii) filtration is mostly performed from the outside 

towards inside membranes and (iii) aeration cycles are frequently performed which enables 

oscillation of fibers and effective control of cake formation.  

The dynamics of filtration and fouling in MBR are expected to play a major role in membrane 

ageing compared with direct filtration facilities. Cote et al. (2012) analyzed the data set of 

ZeeWeed® MBRs shipped to North America over 15 years and listed five end-of-life triggers 

for membranes, namely, hollow-fiber breakage, mechanical module or cassette failure, upgrade 

to a higher performance product, weakening of the potting resin-membrane fiber bond and 

increasing in cleaning flow throughput. They stated that a slow increase in operating pressure 

and the need for more frequent cleaning are the dominant reasons for membrane replacement.  



General introduction  

 

23 

 

Regarding the membrane structure itself, replacement can be caused by: (i) a loss of integrity 

due to either pore enlargement, skin tearing or hollow-fiber breakage, which would lead to a 

permeate of poorer quality or (ii) an increasing transmembrane pressure (TMP) approaching to 

the maximum TMP that the membrane can withstand. The later would lead to more frequent 

cleaning and a decline in hydraulic efficiency. 

Only two studies were published about membrane ageing in full-scale MBR installations. Fenu 

et al. (2012) confirmed that increase in operating pressure was the main end-of-life trigger 

assessing flowrate and pressure date from an MBR treating up to 250 m3/h in Schilde 

wastewater treatment plant equipped with PVDF membranes. Authors went further into 

defining an end-of-life concept based on the permeability index (ratio of permeate flux and 

TMP) decline over time. This decline was attributed to residual fouling that accumulates in 

membranes even though cleaning protocols are performed. However, no membrane 

characterization was performed to identify changes in the physical–chemical properties and to 

quantify this accumulation of residual fouling [6]. Mailler et al. (2021) also determined the 

lifespan of membranes in an MBR equipped with polyether sulfone (PES) membranes based 

on the permeability index decline. Authors reported similar lifespans based on the permeability 

index decline and on the loss of membrane integrity [28]. They went further and correlated the 

decline on permeability index to the cumulated load of supernatant COD rather than the chlorine 

exposure, which is a new indicator to be integrated in membrane ageing studies. It is worth 

noting that the MBR in this study treated filtrate from sludge ultra-dewatering, which is a much 

more concentrated effluent (in terms of carbon and nitrogen sources) than common MBRs 

applied to urban wastewater treatment. 

Therefore, a clear understanding of supported PVDF membrane ageing in full-scale MBR 

conditions is still lacking. Because of that, the representability of traditional approach of 



General introduction  

 

24 

 

accelerated ageing by chlorine exposure towards ageing under operating conditions is 

questionable. Therefore, this thesis aims to: 

1) Understand membrane ageing due to NaOCl exposure: pristine ZeeWeed® 

500D membranes will be aged by soaking in NaOCl solutions at pH and 

concentration similar to real operation and membrane properties will be 

characterized; 

2) Compare ageing due to chlorine exposure to full-scale MBR ageing to 

demonstrate the representability of accelerated ageing protocol at bench-scale: 

ZeeWeed® 500D membranes will be harvested from a full-scale MBR in order to 

monitor changes in properties and compare with those samples aged by NaOCl 

soaking at bench-scale; 

3) Describe membrane ageing based on membrane properties and in-situ 

filtration performance at different full-scale MBR conditions: Changes in 

membrane properties and permeability index generated from process sensors will be 

analyzed since the commissioning date of each MBR; 

4) Determine the effects of different operating conditions on membrane ageing 

in MBR based on changes in membrane properties and on in-situ filtration 

performance: Changes in filtration performance obtained from full-scale data will 

be correlated to the changes in membrane properties and key properties will be 

identified. 

To this aim, chapter 1, includes a bibliographic study, contextualizes the importance of 

understanding membrane ageing and highlights the scientific bottlenecks related to supported 

PVDF membrane ageing. Then, chapter 2 describes the materials and methods employed in the 

thesis to achieve the four objectives mentioned above. Chapter 3 describes supported PVDF 

membrane ageing by chlorine exposure at bench-scale and compares this accelerated ageing 



General introduction  

 

25 

 

protocol to ageing at full-scale MBR, answering objectives (i) and (ii). These results were 

published in Separation & Purification Technology [29]. Afterwards, results presented in 

chapter 4 characterize membrane ageing at different operating conditions at full-scale MBR and 

determine key indicators related to these on-site conditions to monitor ageing in MBR, 

elucidating objectives (iii) and (iv). Finally, a general conclusion presents the main scientific 

contributions and operational benefits from this research, with open perspectives. 

The present thesis was developed in a partnership between Laboratoire de Génie Chimique 

(LGC) from Toulouse, Institut national de recherche pour l'agriculture, l'alimentation et 

l'environnement (INRAE) from Antony and Service Public de l’Assainissement Francilien 

(SIAAP). This partnership was built in the scientific program Modélisation, Contrôle, 

Optimisation des Procédés d’Epuration des Eaux (MOCOPEE), which brings together both 

scientific and operational partners in order to address actual operational difficulties and future 

changes in the wastewater industry



CHAPTER 1: BIBLIOGRAPHIC STUDY 

26 

CHAPTER 1: BIBLIOGRAPHIC 

STUDY 



CHAPTER 1: BIBLIOGRAPHIC STUDY  

 

27 

 

1. INTRODUCTION 

With population growth, climate change, emerging pollutants and poor sanitation, water 

scarcity already affects more than 40% of the global population and the gap between freshwater 

supply and demand is projected to reach 40% by 2030, according to the Water Resources Group 

[30]. The role of sanitation and wastewater management in public health is widely known. 

280,000 deaths from diarrhea are assigned to the lack of these two factors every year, making 

them priority intervention areas in World Health Organization (WHO) strategic plan for 2018-

2025 [31]. These facts urge for improvements in wastewater treatment (WWT), which can 

provide a safe disposal of the gathered effluent into the environment [32]. 

Wastewater treatment plants are usually composed of a preliminary treatment (physical), i.e. 

coarse screening, grit chambers and aeration, to get rid of heavy and larger entrained solids and 

protect pumping equipment. After that, a primary treatment, such as decantation, is used to 

remove suspended solids, phosphor based compounds and colloids in a physicochemical 

sedimentation, and the addition of coagulants enhances the decantation performance in this step. 

Then, organic matters from effluents (carbon, phosphor and nitrogen based substances) are 

biochemically oxidized by microorganisms in an activated sludge matrix as a secondary 

treatment. There are few technologies to be highlighted in this step, namely, conventional 

activated sludge process (CAS) followed by decantation as a clarification step, which has been 

optimized over more than 100 years and membrane bioreactor (MBR), which is the combination 

of a AS biological treatment and a membrane-assisted separation for clarification [33]. Besides 

these two, biofiltration is another process often used in secondary treatment, which makes 

possible the treatment of organic matter by passing through biologically activated filters, but 

this process will not be part of this report [34]. 

The solid fractions from the above-mentioned methods are separated in a clarification step and 

undergo other treatments, i.e. digestion or incineration, in order to reduce putrescibility and 



CHAPTER 1: BIBLIOGRAPHIC STUDY  

 

28 

 

pathogenic contents before their ultimate disposal, which is usually fertilization. Finally, in 

some wastewater treatment plants, there is also a tertiary treatment step to increase water quality 

by reducing micropollutants contents. These are advanced physicochemical processes, such as, 

adsorption on activated carbon and ozonation [33] or filtration processes, such as nanofiltration. 

An overview of a simplified wastewater treatment plant is shown in Figure 1.1. 

This chapter presents a bibliographic synthesis of the biological treatment in wastewater 

treatment plants (section 2), including MBR, followed by a focus on the membrane technology 

involved in this process. Afterwards, the major drawback of this process, i.e. fouling, is 

presented in section 3 and the main strategies to control this phenomenon are discussed in 

section 4. Finally, since these operating conditions cause changes in membrane properties, 

membrane ageing is discussed in the following section (section 5), with a further look into 

PVDF membranes ageing. 

 

 

Figure 1.1: Summarized scheme of a wastewater treatment plant. 

2. WASTEWATER TREATMENT 

2.1. CONVENTIONAL ACTIVATED SLUDGE PROCESS (CAS)  

The CAS was first developed into a full-scale plant for Manchester’s sewage treatment (UK) in 

the beginning of the 20th century. Since then, this technology is the most widely used in 

wastewater treatment, because of its low energetic and capital costs, besides high efficacy in 

removing carbon-based pollutants [2,35]. This process consists of an aerated biological basin, 

W
as

te
w

at
er

Pre-treatment
Primary treatment

Biological treatment
Clarification

or

E
n

v
ir

o
n

m
en

t

Sludge treatment



CHAPTER 1: BIBLIOGRAPHIC STUDY  

 

29 

 

where oxygen gas is transferred into mixed liquor (composed of raw or primary treated 

wastewater and microbial organisms) and metabolic processes assure the stabilization of 

organic matter by microorganisms. Then, a secondary clarifier, where solids (biomass) are 

separated out from treated water and recirculated to the biological reactor in order to keep 

biomass concentration at levels that ensure treatment. 

In the biological basin, aeration is the key parameter, because it provides oxygen to 

microorganisms, but also induces mixing which allows maintaining solids in suspension and 

improves the contact between organic matter and microorganisms. Moreover, the sludge’s 

flocculation properties are also a key point, because it ensures the separation of the sludge and 

treated water. However, this property can be easily shifted by the variability in influent’s 

content and operating parameters [36]. Some of the main parameters in CAS process are listed 

in the Table 1.1 along with their characteristic values. 

  



CHAPTER 1: BIBLIOGRAPHIC STUDY  

 

30 

 

Table 1.1: Main parameters and their characteristic values for CAS process (Based on [33]). 

Parameters Meaning Characteristic values 

Mixed Liquor Suspended 

Solids (MLSS; 
𝑔

𝐿
) 

Concentration of suspended 

solids in mixed liquor 

1.5 – 7.0 

Hydraulic Retention Time 

(HRT; h) 

Time of contact between 

microorganisms and influent’s 

organic matter 

1 – 20 

Sludge Retention Time  

(SRT; days) 

Time that sludge remains in the 

reactor 

4 – 20 

Food to Microorganism ratio 

(F/M; 
𝑘𝑔 𝐵𝑂𝐷5

𝑘𝑔 𝑀𝑉𝑆𝑆.𝑑𝑎𝑦
 ) 

Amount of substrate available 

to microorganism for time 

0.07 – 0.5 

Sludge Recirculation Factor 

(QR/Q; dimensionless) 

Rate in which sludge is 

recirculated 

0.25 – 0.8 

Treatment yield (%) Percentage of removed BOD5 50 - >95 

Kg O2/kg BOD5 removed Amount of O2 needed to 

remove 1 kg BOD5 

0.8 – 1.0 

 

At the end of this process, treated water can reach often 10-15 mg BOD5/L and solid suspension 

concentrations as low as 20 mg/L, which are within the limits stablished by the European 

Directive for wastewater of 35 mg/L of DBO5 [37]. 

2.2. MEMBRANE BIOREACTORS (MBR) 

MBR technology dates from late 1960s, when microfiltration membranes became commercially 

available. This process was introduced by the Japanese enterprise Dorr-Oliver Inc. and it was 
[...]
TMP range -55 to 55 kPa 

pH 5.0 – 9.5 (operation) 2.0 – 10.5 (cleaning) 

Maximum Temperature 40 °C 

Maximum Cl2 Concentration 1000 ppm 

 

Since their primary application is MBRs in which they encounter important mechanical 

stresses, these membranes present an internal support to ensure their mechanical resistance. The 

material of this support is not provided by the membrane manufacturer, but according to the 

comparison of its infrared spectrum to the ones of species in the HR Nicolet sampler library 

with OMNIC software (Thermo fischer, USA), the support material signature presented 64% 

similarity to polyethylene terephthalate (PET) spectrum (Figure 2.1). 



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

92 

 

 

Figure 2.1: Infrared spectra for the ZeeWeed® support membrane material (A) and 

Polyethylene terephthalate (B) sample from HR Nicolet sampler library extracted from 

OMNIC software (Thermo fischer, USA). 

A skin of polyvinyl difluoride (PVDF) covers the outer surface of this support; this is the main 

layer responsible for filtration characteristics. Other agents are incorporated to PVDF in the 

skin to increase hydrophilicity and pore formation. Infra-red analysis suggest polyvinyl 

pirrolidone (PVP) as a hydrophilic agent in these membranes. An image of these membranes is 

presented in Figure 2.2. 

 

Figure 2.2: Pictures taken of intact ZeeWeed® hollow-fiber (left) and a hollow-fiber peeled 

off with its PET support material visible (right). 

(B)

(A) Support material

Polyethylene terephthalate 

Wavenumber (cm-1)

A
b

so
rb

an
ce

PET support

PVDF skin

Intact 

hollow-fiber

Hollow-fiber

peeled off

PVDF skin



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

93 

 

2.2. CHEMICAL AGEING AT BENCH-SCALE 

For this study, virgin ZeeWeed® 500D (SUEZ Water Technologies, France) membranes were 

sampled from virgin ultrafiltration modules produced in 2018 equivalent to those installed in 

both WWTP considered in the study (Figure 2.3) (cf. section 2.3). Membranes were harvested 

by cutting in both potted ends, resulting in fibers of around 2.0 m. Membranes were stored in 1 

g/L sodium bisulfite solution at room temperature (21 ± 2 °C) before use. 

 

Figure 2.3: ZeeWeed® 500D membrane module. 

The chemical cleanings performed in-situ for these membranes include usually acids (citric 

acid, hydrochloric acids, etc) and bases/oxidants (sodium hydroxide, sodium hypochlorite, etc). 

PVDF membranes are not sensible to acid exposure as shown elsewhere [13]. Since several 

researches confirmed changes in PVDF membrane properties after exposure to oxidants and 



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

94 

 

sodium hypochlorite is the most used in MBR, this study focused on the effects of sodium 

hypochlorite on these membranes. Hypochlorite solutions used for the bench-scale ageing 

experiments were obtained by dilution of commercial sodium hypochlorite at 14-wt% (VWR 

chemicals, USA). In addition, concentrated sulfuric acid (analytical grade 95%, VWR 

chemicals, USA) used for pH adjustment and sodium bisulfite (Honeywell Research Chemicals, 

USA) used for membrane storage were of analytical grade. Aqueous solutions were all prepared 

using pure water from Milli-QTM equipment (Thermo Fisher Scientific, USA). 

After rinsing in a large volume of pure water, laboratory ageing was performed by single 

soaking the pristine membranes in NaOCl solution at a total free chlorine concentration of 1000 

ppm at room temperature. The intensity of ageing is presented as C × t ranging from 0 to 

750,000 ppm.h, which is higher than the maximum exposure dose advised by membrane 

manufacturers (500,000 ppm.h). The volume of fibers did not exceed 1% of the soaking solution 

volume in order to avoid significant consumption of chlorine. Total chlorine concentration was 

checked three times a week via silver nitrate titration (Hach, USA). When a deviation of more 

than 10% from the target concentration was measured, the concentration was corrected by 

adding NaOCl. Concentrated sulfuric acid was added to adjust the pH to 9.0 that was corrected 

whenever changes greater than 5% were observed over time. These chlorine concentration and 

pH are similar to the ones found in cleaning in place (CIP) protocols for MBRs applied to 

municipal wastewater treatment. These are precisely the conditions applied to the membranes 

in the MBR from Seine aval WWTP as described in section 2.3. The actual free chlorine 

concentrations and pH measured during the bench-scale ageing ranged from 950 to 1060 mg 

Cl/L (ppm) and from 8.98 to 9.09, respectively. Temperature for these expositions was kept at 

21 ± 2 °C. Therefore, the conditions were considered very stable. 

After harvesting from single soaking expositions, membrane samples were stored in 1 g/L 

sodium bisulfite at room temperature (21 ± 2 °C) prior characterization. 



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

95 

 

2.3. FULL-SCALE AGEING 

Membranes in the full-scale operation were sampled from the Seine-Morée (SEM) and Seine 

aval (SAV) WWTP in France (SIAAP). In parallel, data from MBRs installed in both WWTP 

were collected in order to analyze the evolution of membrane performances. The list of the 

collected parameters is presented in Table 2.2 and each MBR is presented in details in the 

following sections. 

Table 2.2: Process data collected for both SEM and SAV’s MBRs. 

Parameter Units Frequency 

TSS inlet (mg / L) Daily 

MLSS in recirculation channel (mg / L) Daily 

COD influent and permeate (mg O2 / L) Daily 

BOD5 influent and permeate (mg O2 / L) Daily 

TKN influent and permeate (mg N / L) Daily 

NH4 influent and permeate (mg N / L) Daily 

Total phosphorus (TP) influent and 

permeate 
(mg P / L) 

Daily 

PO4
3- influent and permeate (mg P / L) Daily 

Influent flowrate (m3 / day) 
Averaged from 

instantaneous data 

Recirculation flowrate (m3 / day) 
Averaged from 

instantaneous data 

Permeate flowrate (m3 / day) or (m3/h) 
Averaged from 

instantaneous data 

Permeate temperature (°C) 
Averaged from 

instantaneous data 

pH of influent - 
Averaged from 

instantaneous data 

Supernatant COD in recirculation 

channel 
(gO2/L) 

Daily 

Aeration flowrate in membranes (Nm3 / dh) 
Averaged from 

instantaneous data 

Indicator of sodium hypochlorite 

maintenance cleaning 
- 

Daily 

 

  



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

96 

 

2.3.1. SEINE MORÉE WWTP 

This facility was commissioned in 2014 and designed to treat up to 50,000 m3/d wastewater 

(300,000-population equivalent) from the northern Paris urban area. This WWTP is composed 

of screening, grit and grease removal in its pretreatment unit, followed by a primary lamellar 

settler. The biological treatment and post-clarification are performed by MBR (Ultrafor®, Suez, 

France). Pretreated wastewater is divided equally into three biological basins (total volume of 

39,500 m3) composed of anaerobic, anoxic, and aerated zones. Then, the mixed liquor is sent 

to eight membrane tanks of 300 m3 each (SEM-UF1 to SEM-UF8). Each membrane tank 

contains 10 immerged cassettes composed of ZeeWeed® 500D membrane modules. The total 

filtering surface of this MBR is 106,000 m2 (13,250 m2 per tank). A schematic representation 

of this WWTP is presented in Figure 2.4. This WWTP was supposed to be coupled with a 

biogas unit for the sludge treatment, but the project was not approved by all institutions 

involved. To avoid the high costs and flow of truck evacuation of sludge produced, the WWTP 

is operated at 30% of its designed capacity. This choice implied a discontinuous way to operate 

membranes. Due to this choice, the average daily filtration time for each membrane tank was 

5.4 ± 1.9 h. 



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

97 

 

 

Figure 2.4: Schematic representation of Seine Morée WWTP. 

Membranes are operated under coarse bubble aeration during 10-s on/off intervals. Filtration 

cycles occur for 15 min followed by physical cleaning, i.e., 30 s relaxation and 30 s of 

backwashing with permeate (25 LMH). Mixed liquor suspended solids concentration (MLSS) 

is recirculated from the membrane tanks to the biological basin and sludge extraction is 

performed periodically. 

Chemical cleaning events 

Chemically enhanced backwashes (CEB) are performed once a week with NaOCl solution (200 

ppm) and once every 2 weeks with citric acid solution (1000 ppm). These solutions are injected 

in 10 cycles of 30 s at 25 LMH and 4.5 min of relaxation. The annual NaOCl exposure dose (C 

× t) related to CEB is estimated at 500 ppm.h, but since these data only would account for 3% 

of the annual chlorine exposure and data of their execution were not available, the calculation 

of the exposure dose of membranes related to CEB are not considered for this MBR.  

Primary lamellar

settler

Screening/ grit

and grease

removal

MBR – Biological

basins

MBR – Membrane 

tanks

Sludge thickening

by sedimentation

Sludge mixing

basin

Sludge thickining

by centrifugation

Evacuation

Evacuation by 

truck

River

Wastewater processing line

Sludge processing line

Legend:

Pre-treatment unit
Primary treatment

unit

Secondary

treatment unit



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

98 

 

Cleaning-in-place (CIP) is performed once a year. Ideally, membranes are submerged in a 

solution of 800 ppm NaOCl, and after rinsing they are then submerged in a solution of citric 

acid at a pH around 2.7. Each soaking is performed for 20 h with cyclic aeration every hour; 

giving a theoretical annual NaOCl C × t of 16,000 ppm.h related to CIP protocols. The soaking 

solution is collected at the beginning of soaking and analyzed in laboratory for chlorine 

concentration as described in section 2.1.2. In addition, SEM-MBR presented variations in 

soaking times for each CIP protocol, since the start and end of these protocols are controlled 

manually (Figure 2.5). Soaking time could vary between 17 h and 28 h for SEM-MBR. 

 

Figure 2.5: Soaking time during CIP protocols for SEM-MBR. 

2.3.2. SEINE AVAL’S WWTP 

The Seine aval’s (SAV) WWTP is the oldest one in Paris region treating wastewater since 1940 

with a treatment capacity of 200,000 m3/d, increasing to 2,100,000 m3/d by 1980 with a 

biological treatment, i.e., classic activated sludge, and anaerobic digestion for the produced 

0

5

10

15

20

25

30

0 1 2 3 4 5

S
o

a
k

in
g

 t
im

e 
(h

)

CIP protocols

SEM-UF1 SEM-UF4 SEM-UF5 SEM-UF8



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

99 

 

sludge. Since then, Paris’ wastewater treatment was decentralized and SAV decreased its 

capacity to 1,500,000 m3/d. Its pretreatment unit is composed of screening, grit and grease 

removal. Then, the effluent is sent to primary decantation before biological treatment. Since 

2013, the biological treatment was largely modernized with 80% of this wastewater being 

treated by biofiltration and 20% by MBR. The schematic representation of this WWTP is shown 

in Figure 2.6. 

 

Figure 2.6: Schematic representation of SAV WWTP. 

SAV’s MBR is composed of two rows (A and B) of three biological tanks (total volume of one 

basin is 19,600 m3). These biological tanks present: a preanoxic zone (373 m3) for residual 

nitrate removal, an anaerobic zone (4,400 m3) for biological phosphorus removal, an anoxic 

zone (6000 m3) for denitrification and an aerobic zone (8,800 m3) for BOD removal and 

nitrification. After the aerobic zone, mixed liquor is sent to the membrane tanks (14 per row, 

for row A, SAV-A1 to SAV-A14 and for row B, SAV-B1 to SAV-B14), where treated water is 

separated from sludge by ultrafiltration using ZeeWeed® 500D hollow-fibers. This MBR 

Primary lamellar

settler

Screening/ grit

and grease

removal

MBR – Biological

basins

MBR – Membrane 

tanks

Sludge thickening by centrifugationEvacuation

Agricultural 

valorisation

Wastewater processing line

Sludge processing line

Legend:

Pre-treatment unit
Primary treatment

unit

Secondary

treatment unit

Biofiltration

Anaerobic

digestion

Sludge

dehydration

MBR for sludge

dewatering effluent

R
iv

er



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

100 

 

operated at its designed capacity, thus the average daily filtration time was 20.7 ± 1.7 h. The 

representative scheme of one of these two rows is presented in Figure 2.7. 

 

Figure 2.7: Schematic representation of SAV-MBR (A) and photo of anoxic zone from one of 

the biological basins (B). 

Flowmeter; Pressure sensor;

Turbidimeter

Hydrostatic pressure sensor

Air flowmeter; Air pressure 

sensor

Common feeding channel

Recirculation 

channel

Common outlet channel for 

recirculation

MLSS sensor

Preanoxic

Anaerobic

Anoxic

Aerobic

…

Legend

Permeate tank

Harvesting point for analysis

(MLSS, TSS; COD; BOD5; 

pH; TKN; NH4
+; TP;  PO4

3-) 

and sensors for pH and 

temperature

(A)

(B)



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

101 

 

Each membrane tank has 300 m3 capacity and is equipped with 10 cassettes, composed of 48 

membrane modules of 34.4 m2 of filtration surface (total filtration surface of a membrane tank 

is 16,512 m2) (Figure 2.8). In addition, mixed liquor is recirculated from membrane tanks to 

aerated zone. 

 

Figure 2.8: Schematic representation of a membrane tank, cassette and module of ZeeWeed® 

500D hollow-fibers. 

These membranes are aerated by coarse bubbles in 10 s on/ 10 s off intervals at a specific 

aeration demand (SADm) of 0.18 – 0.30 m3.h-1.m-2 of membrane. Each filtration cycle takes 11 

min with permeate flux varying from 18 to 40 LMH as a function of the influent flowrate, 

followed by 45 s of relaxation; after 8 filtration/relaxation cycles, a permeate backwash is 

performed for 35 s at 34 LMH.  

Chemical cleaning events 

Chemically enhanced backwashes (CEB) are performed three times a week, two of them at 200 

ppm of NaOCl and once a week at 1100 ppm of citric acid. For these CEB, filtration stops, and 

9 cycles of injection of chemically enhanced permeate for 0.5 min at 20 LMH and 4.5 min of 

aeration are performed. The annual NaOCl C × t related to CEB is estimated at 1000 ppm.h. 

Feed

2

1

3

4

5

7

6

8

9

10

Membrane cassette

Membrane modules

Membrane tank

Permeate



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

102 

 

Cleaning in-place (CIP) is usually performed twice a year. Firstly, membranes are submerged 

in a NaOCl solution at 1000 ppm for 6 h, then they are rinsed before being soaked in a citric 

acid solution at pH around 2.7. The annual NaOCl C x t related to CIP is estimated to 12,000 

ppm.h. Therefore, the total annual theoretical chlorine exposure (CEB + CIP) is estimated at 

13,000 ppm.h.  

Specific conditions for membrane tanks in SAV-MBR 

Concerning the filtration and aeration cycles among membrane tanks in SAV-MBR, this MBR 

is composed of 28 membrane tanks, thus data treatment and graphical representations are 

challenging and time consuming. All membrane tanks presented similar permeate flux (Table 

2.3) and similar specific aeration demand (SADm) (Table 2.4) over time. Thus, these 

parameters were not able to differentiate them in order to reduce the number of analyzed tanks. 

  



CHAPTER 2: MATERIAL AND EXPERIMENTAL METHODS  

 

103 

 

Table 2.3: Permeate instantaneous flux at 20°C for the 28 membrane tanks from SAV-MBR 

calculated between November/2017 and June/2021. 

Permeate instantaneous flux 20°C (LMH) 

Membrane 

tanks 
A1 A2 A3 A4 A5 A6 A7 

Average 26.6 27.1 26.6 26.6 26.9 26.0 25.7 

SD 6.3 6.0 6.4 6.4 6.5 6.2 6.4 

Membrane 

tanks 
A8 A9 A10 A11 A12 A13 A14 

Average 26.8 27.1 26.8 27.0 27.2 27.0 26.5 

SD 6.3 6.4 6.3 6.4 6.4 6.4 6.5 

Membrane 

tanks 
B1 B2 B3 B4 B5 B6 B7 

Average 27.0 26.6 27.0 26.8 26.1 26.6 26.4 